@ i v orccom

PR RACING

PRETT V3TR

NO:67510036
NAME:2020 1/10 ELECTRIC 2WD Stadium Truck Kit

il

IADE iN TAIWAN



R A C N G R A C N G

#67510036 2020 1/10 ELECTRIC 2WD Stadium Truck Kit

Introducing the 2020 V3T R Pro stadium truck kit! We have learned a lot since the release of the
original ST1 V3T. The new V3T R has updated steering geometry making it even easier to drive,

while the redesigned rear suspension geometry creates even more rear grip and the new super smooth
ultra low profile Type R shocks can soak up the roughest tracks. All new -2mm lower motor mount for
even lower center of gravity and pill style suspension blocks allow for fast toe and anti-squat changes.
Up in front, the truck now features an all new front sway bar system. Durability and adjustability is
achieved with a complete set of front and rear aluminum camber link mounts. Everything mounts on

a new -3mm chassis for optimized performance. The 2020 V3T R is loaded with features and extras

to help you get on the podium right out of the box!

2020 V3T R - Updates

« Carbon Fiber Shock Tower

* New 7075 3.0mm Thick -3mm Length Chassis

* New RR and RF Hangers with Pills

* New Low Mount (-2mm) Motor Plate with Spur Protector
* New front sway bars

* New Ackerman Plate

* High Tensile Turnbuckles — Ultra Strong

* New Grey Rod Ends and Shock Absorber Plastics
* New Pin - 3 x50.8mm

* New Foam Battery Spacers

* New ZZ Ball Bearings ¢ Steel front Axles

* CNC Alloy Servo Mounts

* Vented Slipper Plates

* Sway Bar Set
* 67410436-2020 PR ST1 V3T R body+ Window sticker + sticker

R A C N G R A C N G



R A C N G R A
Specifications

ltems required to complete

* Length: 390mm

* Width: 330mm

* Height: 155mm

* Wheelbase: 282mm

* Front track: 328mm

* Rear track: 330mm

* Weight:1750-1800g

* 12.8mm big bore oil-filled shocks

* 4mm Carbon Fiber Front and Rear Shock Towers
* 3 gear lay-down transmission

* Dual slipper-pad system

» Complete set of metal-sealed bearings

* 12mm Hex fit wheels

* Metric socket screws (Hex Screws) ltem Required To Complete
* Metric 1.5mm, 2.0mm hex tools

* Metric 5.5mm, 7.0mm 8.0mm Nut Driver

« 2 Channel Surface Radio System (Minimum)

* 1/10 ESC, Motor & Pinion Gear ¢ High Speed Servo
« 2S Lipo Shorty Battery & Compatible Lipo Charger
* Polycarbonate Paint for Bodies

* 1/10 Stadium Truck Tires, inserts and CA glue

Chat conversation end

R A C N G R A



® BEFORE INSTALLATION 01
® BAG A 03-06

Chassis Guard Installation
Servo Saver
Steering Servo

® BAGB 06-11

Front Suspension Rear Hud&Cvd
Front Spindle (Left Side) Rear Hud (L&R)

Front Spindle (Right Side) Rear Suspension
Front Suspension ( L/R )

Front Shock Stay

Front Upper Tumbuckle Assembly
® BAGC 11-16

Gear Differential Rear Shock Stay
Transmission Assembly Rear Suspension
Rear Shock Stay Rear Upper Rod -Tumbuckle Assembly
Rear Grar Box

® BAG D 17-20
Shock Assembly
Shock Spring
Front Suspension
Rear Suspension
Motor
Battery Plate
Tires
Body&Wheels

® SETUP SHEET 21-21

L FORE INSTALLATION

o Read through the instruction manual before installation in order to have an overview of what to do.
9 Check if there is any missing bags or defective parts, if there is, please contact our local dealer or our PR Distributor.
6 Symbols used throughout the instruction manual, comprises of:

(o] Assemble as many times .
Part bags used. E as specified (here: twice). Tighten securely.
Note the direction. m True-to-scale diagram. Do not over tighten.

x Must be purchased p” ¥ Apply threadlocker \"‘ Ensure smooth non-binding
separately. H (screw cement) L (z] movement while assembling.

48l Assemble in the 1) | .
specified order. & Apply grease. '{ Cut off shaded portion.
L Assemble left and right :
sides the same way. Apply oil.

0 This kit contains screws and hardware in diiferent metric sizes and shapes. Before using them, check the screws
on the true-to-scale diagrams on the left side in each assembly step. Some screw are extras.

iy

S)



TOOLS REQUIRED

o Screw Cement e Round Cutter & Sander

O

e Needle Nose Pliers o Awl o Grease @—-JB
L |

10—
Q—= e Sharp Hobby Knife e Ware Cutters For trimming bodies Cutting

along curved lines was never
so easy!

e SP Knife Edge Reamer

[ A CAUTION: Handle tools carefully! ]

® Hex Wrench

WE @ Ball Differential Grease
1.5mm

@ Do not pre-drill as precise

m ' drilling of Imm to 15mm
2.0mm =

holes can be performed after
body shell painted.

L DIO PREPARATION

@ A new battery must be charged before it is used. Refer to the charger instruction manual for charging.

\

@ Set up the radio control system as indicated below.

letronic Speed
Controller

A Servo

START  FINISH

(1) Install batteries.(Transmitter) Switch off both the transmitter
(5] @ Extend the antenna.(Transmitter) and receiver.
O Retract the antrnna.
@ Connect the battery to the ESC. (Transmitter)
0 On QExtend the antenna.(Receiver)

Off @ Center the trims.
@ Switch on both the transmitter and receiver.

~0 @ Make sure the servos are in command.

T =5
‘\@/VQ

a



ﬂ D PR RACING
@\ _A1_Chassis Guard Installation

10

82400016
M3X6mm Flat Head Hex Screw

I —6
82400026
M3X8mm Flat Head Hex Screw

66402616

54430018
sponge

3 M3X6mm

4

82400016

KIT

71400696
3.0mm
Aluminum 7075

7100020

L

M3X8mm
82400026

g Assemble left and right leq Apply threadlocker (screw cement
W Part Bags used. [l (oo o el pply ( )




va7R2H

2 Sewvo Saver

Do not over tighten.

80400046 3x10mm
Oﬂﬂ371 Button Head Cap Screw
68430036
M4.8X6mm Ball Studs ﬁ% I?/?:r%g?ggm Ball Studs
a2
80400046 00430025

3x10mm Button Head Cap Screw

(O)——

85430026
Shim 3x10x0.8mm

) :

85430026
Shim
3x10x0.8mm

2019-68480036

2019-68480036
Servo saver
9 66400756
68430026 5x8x2.5mm ZZ Ball Bearing

M4.8X3mm Ball Studs

4

66400756
5x8x2.5mm ZZ Ball Bearing
2
85440110 85440110
Shim 5x8x0.1mm Shim 5x8x0.1mm

68430026
M4.8X3mm Ball Studs

a Part Bags used. Do not over tighten. Apply threadlocker (screw cement) m




E @ PR RACING

Steering Servo

( N

1 1
78400026

M3x10mm Set Screw
1

66402396
M4.8mmx5mm Ball Studs
1

82400106
M3x10mm Flat Head Screws

1
83480016
\_M3 Lock Nut

29.0mm

5 Steering Servo

o M

80400036
M3X8mm Button Head Hex Screw

E——

80400046
M3X10mm Button Head Hex Screw

<:> 4

Shim3X8X0.8mm
85440210
\
Sh|m3X8XO 8mm_‘
854 " -
M3X8mm &) . ‘
8040003%
or
M3X10m
80400046
M3X8mm
80489036
M3X10mm
80400046

M3X10mm

78400026
@,

M4.8X5m
66402396

66400036(F/S)

o*
*
o*
.

M3

82400106

A] LUBEAS[E] R a il s,
AR TE (5 FH JE FE 1mm Bk 1.5mm

According to different brands servo,
you can decide to use 1mm or 1.5mm (thickness).

o"
\ .

Shim3X8X0.8mm
85440210

W a Part Bags used. Must be purchased separately. Apply threadlocker (screw cement)




vaer”R B
iiiH%ii!!!!E!EiIIEiIEHE!iﬂH!ilEiEﬂIﬂl!Ill"’

——-o2
82400026
M3X6mm Flat Head Hex Screw

L 82400026
@ M3X6mm Flat Head Hex Screw

iia%f"llIE5!!IIIiiiiiIiiIEi!l%iiiﬁiiii!iiillll"' oF

Aluminum Lower Swing Arm Mount

(ﬂ:ui 2 66480476-0 Degree Aluminum Lower Swing Arm Mount(+5mm)
82400026 66481186-7 Degree Aluminium Lower Swing Arm Mount(+5mm)
M3X8 Button Head Hexd Screw 66480146-3 Degree Aluminum Lower Swing Arm Mount(+0mm)

[ﬂj ) 66480186-0 Degree Aluminum Lower Swing Arm Mount(+0mm)
80400016 2020
2.5x4x(5.4)mm 67400036 80400016
| |
79400036
3x36.8mm Pin 2 9%0%1%6

POM
80400016
82400026
M3X8mm

Part Bags used. Do not over tighten. w




E @ PR RACING
2 Front Spindle[Left Side]

wiw—wéw
/

= 2
80400186
M2.5X6mm Button Head Cap Screw
=2
87400066
M2X5mm Cap Screw
2
68430036 66402316

M4.8X6mm  M4.8X10mm-2

83400106-M3 Lock Nut

(1 Toy——— 2
66401686
Steering Screw Stepped

89430010 2
5x10x4mm ZZ Ball Bearing

85440310 1
Silver Aluminum Spacer

85440110 1
Shim5x8x0.1mm

3 Front Spindle(Right Side)

2
80400186
M2.5X6mm Button Head Cap Screw

=2
87400066
M2X5mm Cap Screw

Of=——o2
68430036 66402316
M4.8X6mm M4 8X10mm-2
O 1
83400106-M3 Lock Nut

2
66401686
Steering Screw Stepped

\ 89430010 2
/) 5x10x4mm Ball Bearing

85440310 1

Silver Aluminum Spacer

85440110 1
Shim5x8x0.1mm

68430036 66402316
M4,.8X6mm Ball Studs & 4.8X10mm
Vertical lock 68410066
&%42% 86 s 4mm
5X6mm i
Button Head ; Plastc
Cap Screw 83400106

M3 Lock Nut

6481 336
i
\ 89430010

5x10x4mm Ball Bearing

79400086
2x10.8mm

B 87400066

ﬁ @BMZXMm Cap Screw
5x8x0.1Tmm 68440080

85440110 12x5.2mm

Please add it or not \\@

66401686
Vertical lock

accordiqg to the Ioose-tight.
KIBRRES - FRINEEAIIE

Shim5x8x0.1mm 68410066 66402316
85440110 4mm M4.8X10mm
Please add it or not Plastic )
according to the loose-tight.
IFFRE > FHINEBINE °
80400186
79400086 M2.5X6mm
2x10.8mm gutton Head 85400106
&724)?5?[9%3 M3 Lock Nut
Cap Sc,rﬁ
?84%1%080
Xo.2mm ’ Vertical lock
89430010 66401876
5x10x4mm ZZ
Ball Bearing

OP
66480326
Aluminum
40

68430036
M4.8X6mm Ball Studs

66401686 Vertical lock
Steering Screw Stepped

s

w a Part Bags used.

5] Assemble in the
8l specified order

Do not over tighten.




Front Suspension(L&R)

(e
80400016
M2.5X4mm(5.5mm)

| 2
79480026
3X27.80mm

——
82400046
M3X14mm Flat Head Hex Screw

a2
82400026
M3X8mm Flat Head Hex Screw

E=—s
80400036

M3X8mm Button Head
Cap Screw

("
80400046

¥3X Omm Button Head
ap Screw :

—2

80400206
M3X12mm Button Head
Cap Screw

Ol

68430056
M4.8X4mm Ball Studs

v7~2

EN 30400016
(M 12.5X4mm(5.5mm)

79480026
3X27.80mm

-

N 66402616
’ Steering Post

68430056
M4.8X4mm

¥

iia%§"llIEiEiIIIili5Iiiliili!iiﬂilﬁii!i&l"’

/Carbon-4mm
\ 80400206
: T mm

. 66481176

67510016

Assemble left and right

sides the same way, Do not over tighten.

Part Bags used.

Bd Assemble in the
OB specified order




One side is reverse threaded.

2
WWUUUL

ORI, )

50mm Turnbuckles
77430056

" Assemble 2 front links

and 2 steering rod links"

32mm
() JUA:Q

g B7 Turnbuckle Assembly-Steering Rod

One side is reverse threaded.

=~

T ) i —) R
55mm Turnbuckles 6
77430066 &3%
77430036 N\
Q’I
g(7)43005 y
mm o\
\*%\
| - f—"1 \Q\ L
— N
— RN
D S,
31.3mm

| — |

" Assemble 2 front links

Ty ) T
L \E:fi ) d;@ and 2 steering rod links"




ver2 H

66410036

87400066
M2X5mm Cap Screw

©

85440110
Sihm 5xB¢0.1rmm

89430020
5x13x4mm Ball Bearing

89430030
10x15x4mm Ball Bearing

[ 2

79400086-2x9.8mm

2
79400016-2x10.8mm

87400066
m2x5mm

89430030
10x15x4mm

79400016
2x10.8mm

67410266

89430020

82.5mm

79400086

29.8mm

68440080
12x5.2mm

5x8x0.1mm
85440110
Please add it or not
according fo the loose-fight.

RIBRRES - FRINEBINE -

5x13xdmm

Rear Hud

(L&R

ﬂ

=2 79480046

79480046
3X50.8mm

79400036
3X36.8mm

2
80400016

M2.5X4mm(5.5mm)

Front

3X50.8mm

79400036
3X36.8mm

67400036
3x7.9x1.8mm

Part Bags used.

L

Assemble left and right

sides the same way. Do not over tighten.




ﬂ @ PR RACING
__ !

Iy
82400016
M3X6mm Flat Head Hex Screw

REAR HANGER INSERTS
RF RR TOE  SQUAT
() ) [F] +25 +1.58

(o) +25 +285

10 Rear Suspension

+25 +3.83
+25 +0.15
+25 +1.58
+25 +2.85
+25 -1.83
+25 -1.85
+25 +1.58
+2.50 +1.58
+1.35 +1.58
+1.80 +1.58
+3.60 +1.58
+2.56 +1.58
] +1.35 +1.58
] | , +481 +1.58 -
; 366 +1.58 F A
4250  +1.58 —1 ¥ ¥ 82400016
(O +490 +383 ~— e | M3X6mm Flat Head Hex Screw
1 Gear Differential .
e M2.5X10mm
GJ:”, 4 Button Head Cap Scre 66481366
80400226 80400226 +1.6mm
M2.5X10mm Flat Head Screw AR
74480036 .
O—o Gray 5
85440170
5X8x0.8mm Shim 66480336 g
85400016 14T 3
( : — 3.5mmE buckle
; 66480366 — 66480336
85440160 _ 85440170 , ) 14T
4X10x0.15mm Shim (5x8x0.8 Shim)\@ e
e T 5 g
2554r2(r)noE1 ?)uckle 74480036 b ' ZES
Gray 66480356~ &X10x0.15mm
66481366
The recommendable
+1.6mm density is 3000-5000
differential oil,
please pour in the
differential oil
reached up to 80%.

W EI Part Bags used. Apply threadlocker (screw cement) Apply oil.




ve7r2 B

2 I
66480226-5¢18mm
89430030 2
10xt5x4mm 22 Ball Bearing Aluminium Ider Shaft
A
( 5
89430010
5x10x4mm ZZ Ball Bearing

71400536

89430030
10x15x4mm ZZ
Ball Bearing

89430010
5x10x4mm ZZ

Ball Bearing
89430010
Tt oty
Top Shaft (20T)
Lightweight
66480226
Aluminium
Idler Shaft
OP
66402086 66402016
34T Idler Gear

Aluminium Idler Gear 34T Gray (POM)

E Part Bags used. “




E @ PR RACING
ﬂséec3 Transmission Assembly

o1
80400206
M3X12mm Button Head Hex Screw

3
80400216
M3X16mm Button Head Hex Screw 80400206
2 M3X12mm

Button Head Hex Screw
80400066 .
M3X20mm Button Head Hex Screw Do notover tighten.
AT ~ g
//hg\(@ —(9
il //K\\@

/
80400216 / Q% -
M3X16mm s/

Button Head Hex Screw

Do not over tighten.

80400066
M3X20mm
Button Head Hex Screw

Do not over tighten.

C4 Transmission Assembly

il C

82400106
M3X10mm

PR
ﬂ]:ﬂi3 ] ) Flat Head Hex Screw.
< 7 /\ Y
N\ {V/ m 7

82400106

M3X10mm Flat Head Hex Screw
N N
g ) ._.
@ 1

83400036-M4 Lock Nut

B E— 1

66402696-(aluminum)
S1 support piece

- S1V3 FM reduces the drop cg 2mm
motor Motor Plate(Low roll center)

NEW
66402666
S1 Slipper Spring

83400036 2 — ~ =
M4 Lock Nut L}

66402696

S1 support piece 81T 66480306
(aluminum)

w a Part Bags used. Do not over tighten.




g CS5 Rear Shock Stay

b2

68430056

M4.8X4mm Ball Studs
2

80400026-M3X8mm
Flat Head Hex Screw

2

82400106
M3X10mm Button Head
Cap Screw

2
82400036
M3X12mm Button Head
Cap Screw

8540021 6 -

3X16mm Button Head
ap Screw
1

82400126
M3X18mm Button Head
p Screw

O 3
3400106-M3 Lock Nut

O

OP
66481496-1.3mm
66481506-1.4mm

68430056
M4.8X4mm Ball Studs

80400026
M3X8mm
Flat Head
Screws

=

82400216
M3X16mm Button Head
Cap Screw

82400126

82400106

M3X{0mm Bution Head .
Cap Screw e

o

83400106-M3 @t

68480106
IN B BAG

66481226
Aluminium

va7~”2RH

67510026
Carbon-4mm

M3X12mm
Button Head
Cap Screw

66481546-Team PR Racing 2020
ST-1SC
front Sway Bar Set-1.3mm1.4mm

g

Part Bags used.

o8d] Assemble in the
specified order




E @ PR RACING
=\ C6 Rear Grar Box
2
80400026
M3X8mm Flat Head Hex Screw Do not over tighten.
2 80400196
(— M3X18mm
80400196 Button Head Hex Screw
M3X18mm Button Head Hex Screw
i
75530076 fan P
Carbon Fiber RR g‘%ﬁi -
Hanger Spacer 3mm i
80400026

M3X8mm Flat Head Hex Screw

C7 Rear Suspension

B(A:G

(2
87400016 ,.
Set Screwm3x3mm ®

L 2
87400096
Set Screwm3x8mm

Ol ——
66480476
Anti-Roll bar Balls 1.7mm

87400016 h
M3x3mm ¥ &

87400096 9 =
= 68480476 P ~
M3x8mm ) 1. 7mm 0

)

B
i
77430036 6

gray ) *

W a Part Bags used. Apply threadlocker (screw cement) Do not over tighten.




Part Bags used.

v7~2,H

8 Rear Grar Box

——2:
80400036

M3x8mm Button Head Cap Screw
2

82400026

M3x8mm Flat Head Screws

71400036-Hard  71400716-Soft

Rear Upper Rod -Turnbuckle Assembly

One side is reversg,
threaded. ’%
o G ) T 2 H 2
77430066-55mm Tumbuckles 82400176
Flat Head Screws
m , M3x15 mm
66401806-Ball Joint

Pay attention to the depth max 9 mm

=~y Assemble in the

; 82400026
@/ﬁ—ﬂat Head Screws M3x8mm

80400036

M3 x 8mm :
Button Head .
Cap Screw :ﬁ

82400176
Flat Head Screws
M3x15mm

66401806
Ball Joint

el specified order.




B @@ PR RACING
1 Shock Assembly
l D

and

OP shock Pistons

66480206-Machined Shock Pistons -1.3mm x 4 Hole (4pcs)
17430056-Machined Shock Pistons -1.4mm x 3 Hole (4pcs)
66400646-Machined Shock Pistons -1.4mm x 4 Hole (4pcs)
17430066-Machined Shock Pistons -1.6mm x 3 Hole (4pcs)
66480706-Machined Shock Pistons -1.6mm x 2 Hole (4pcs)
66480716-Machined Shock Pistons -1.7mm x 2 Hole (4pcs)
17430086-Machined Competition Shock Piston 0 Hole(4pcs)
17430096-Machined Shock Pistons -1.8mm x 2 Hole (4pcs)
17430116-Machined Shock Pistons -2.0mm x 2 Hole (4pcs)

71530016-Type R Front Shock Spring Set (Not included-02530016)
PART NO: Ibs/in
02500096 297
02500106 3.25
02500146 342
02500116 3.53
02500126 3.81
02530016 4.20

4.48

476

5.04
5.88-(RT)
-02530126) | !
1.80
210
222
240

kg/mm
0.053
0.058
0.061

Color
Transparent

|

0.063
0.068
0.075
0.080
0.085
0.090
0.098-(RT)

0.030
0.035
0.037
0.040

02500136
02500076

i [ E— 2
Front Shock Shaft 66400656
i [ - 2
Rear Shock Shaft 66400666
© - S G
54300764 Black e
() e i 4
31280146 (14X1.2mm)
66400676 Soft (Blue)
[] ______________ ® oo 4
M2.6 Nut 83400066
Shock Ball---4pcs
[:[ H 2 =TT 4
2.6x6x0.5mm Washer
66401806
(2)—— 2 (£2) e 2
Shock Piston Shock Piston
17430046 1.5mmx3(White) 17430076-1.7mms3 - (Black)

down to remove
air bubbles.

3 Shock Spring

000 0761 T .
-l.MMKs (o)
2217430046 1.5mmxWhit)
5440070
74480016 400656 74480026 Ti Coate
Ti Coated 68410066 _ 66400676
POM1-4mm  P3 O-Rings
Adjust according to  |66400666
road conditions 3.08*49mm
O 31280146
(14X1.2mm) O-Rings
77430036 -
66402476 ~
S BBk ——— e
_ N OB 66401806
= 66400676 Soft(Blue) =
< 55430076B-White
""""" ' 66402376
6640237 O-Rings
0O-Rings =
White

Slowly move up

Front Buildx2

Rear Buildx2

66402246

66402446—4&—;

31280136—

15x1.2mm %
=

02500086

02530056

02530066 Black
02530076 [CLIT)

2.70
3.00
3.30
3.60
3.90

0.045
0.050
0.055
0.060
0.065

screw.

Slowly push the shock shaft all the way
up,wipe away any excess oil that has
seeped out, and screw in the bleeder

=
X 02530016(Grean)
=
7743003@
D 19.40mm
N\

0.073-RT) 450-RT)

Front Build x2

ﬂm\66430060 A

M2.5X4mm
(4.5mm)

774300365

66430040

19.40mm

o
\&7

Rear Build x2

5 Assemble in the
specified order.




v=27~2H

4
= OPtool
80400076 83480016 55mm A
Button Head Cap Screw M3 x25mm OP M3 '
! 81430080

@ 2 front Shock
80400126 Stand off Set
Button Head Cap Screw M3 x28mm 68410066

2 80400076

M3 x25mm

83400046-M3 Flanged Lock Nut
1
66400246-M3 Lock Nut

_Ensure smooth non-binding
\_—movement while assembling.

83400046

M3 Flanged
© Lock Nut
80400126
Button Head Cap Sc
5 Rear Suspension
2 81430096 I
80400076 Rear Shock Stand off Set
Button Head Cap Screw OP-5=nrsnsenssmnsnnnsnnsennsannsmnsnnnsnnnas
M3 x25mm 81430106
” front Rear Steel Shock e
82400046 Stand off Set ]
68410066 83480016 |
Dilon Head Gap Screw 83400046 p 3
M3 Flanged <32 1
2 |LockNut A9 =t &ﬂ
83400046 N )
0400076
M3 Flanged Lock Nut 769440010 Button Head Cap Screw
, ,( 7 M3 x25mm
83480016-M3 Nut

82400046
Button Head Cap Screw
M3X16mm

E S Ensure smooth non-binding
Part Bags used. &l movement while assembling.




[l &@~=rrAcnG

=—:
80400036
Button Head Cap Screw M3x8mm

O

85440210 .

Shim-5 x8x0.8mm ]

80400036 m m/@ .
Button Head Cap Screw M3x8m Gp )
OP Pinion
£6480986-18T Pinion 85440210
66480996-19T Pinion Shim-5 x8x0.8mm
£6481006-20T Pinion
66400556-21T Pinion
£6480096-22T Pinion
66480106-23T Pinion
£6480116-24T Pinion
o D7/ Battery Plate
: Long hole

| —— ' 2 |6 == ==

82400176 is

Flat Head Screws 66481446

M3X15mm Battery retaining nut

+oring(Black)

3 2 2

87400036 SQW

M3x16mm Set Screw M3x12mm

2.5x1.5mm oring 66481446 2 551 5mm
Battery retaining nut oring
+oring(Black)

82400176-Flat Head Screws

M3X15mm \ﬁ

80400156
M3x12mm

6
M3x16mm Set Screw

W Part Bags used. Must be purchased separately.




s D8 Mounting Tires, Wheel Installation l

— ! OP-67410226 OP-32330526 KIT-67410086
Double Sided Tape Truck Tire 2pes Insert “2pcs PR ST 1 Wheel White
ﬂ 4
83400116
M5 Nut with 7mm Hex
CW 4 Place the tire insert into the e Pull the sidewall of the tire slightly away
————— and tire onto the weel. form the rimand apply CA(Cyanoacrylate)
g%4g;g§6Pin Tie and nsert (Sold sepsrstehy) 91U€ nbetween the e bead and rim
CA(Cyanoacrylate) glue sold separately.
ﬂ]jﬂi 2
82400026-M3x8mm
Flat Head Screws
2
80400026-M3x6mm 13100068 &%4n2r2111T?1in Aluminum
Button Head Cap Screw Battery Clamp
u p Serrated Flanged Nut

o e R6 Snap Pin M3X6mm
MMOOO% 80400026
/ /E 3x8mm

*Wash the inside of the body with luke warm water and a mild soap

or detergent (such as liquid dishwashing soap) prior to painting. 67410436
Oil residue or dust will prevent the paint from adhering to the V3T R Body
painting surface, and possibly cause the paint to peel later on.
After washing, thoroughly dry the body to allow the paint to
adhere properly.

drill as precise
Hole 2 drilling of 6mm to 6.5mm Hole 4

83400046

Cut off shaded portion.

nnnnn

When your body touches the Turnbuckles.
Please cut off your body.

Part Bags used. Must be purchased separately. w




SETUP SHEET for Name Date Track/City Event
PREINVITR #3 H 7 BB T EE

Rear Suspension L Bl Biton#

331

Front Suspension

@ I @
Rear Upper Rod

TRE
OBevel Gear differential OBall differential

o

== 7

r—=1 N
gy

— = L

mm
mm

00 O-Rings(Red)
0 O-Rings(Blue)

mm

mm
O O-Rings(Red)
/D O-Rings(Blue)

©) mm

Front Tire #&p4 Others Hth

wheel i 1E Ride _._um_@z

o BEYSE
INSERTS 35845 mmo\_,\_omoﬁ

T P Weather & 12| Track Condiions BRiEIER ESCI52
Tire g& f& U - ) B
il DY - qw_mgmnwaaa Size: o~ O Openi OMedch OTIGHT/) wmmmmé

™ /
wheel & 4 = Humidity 2 & Tracton: 1417) CHIGH® OMed &b O Low 15 | pynion/Spur
INSERTS yis48 Battery separator Surace:%E OSmooth38 CMed o CIBumpygas| 5522 Ba/ 63 B




N G

R A C

R A C I N G P R

R

P

>

>

I
=

@

Q

L

!H//\

ANy

L]

i TG
(N, [
N i}

\ J1 ]

K\\\\\

R A C

R A C I N G P R

R

P



PRETT V3TR

2020 1710 ELECTRIC 2WD Stadium Truck Kit




	１2020 S1V3T EVO 封面
	2020 PR S1 V3T EVO 1封面１-2
	2020 PR S1 V3T EVO 2序1
	2020 PR S1 V3T EVO -內頁-01
	2020 PR S1 V3T EVO-內頁-02
	2020 PR S1 V3T EVO-內頁-03
	2020 PR S1 V3T EVO-內頁-04
	2020 PR S1 V3T EVO-內頁-05
	2020 PR S1 V3T EVO-內頁-06
	2020 PR S1 V3T EVO-內頁-07
	2020 PR S1 V3T EVO-內頁-08
	2020 PR S1 V3T EVO-內頁-09
	2020 PR S1 V3T EVO-內頁-10
	2020 PR S1 V3T EVO-內頁-11
	2020 PR S1 V3T EVO-內頁-12
	2020 PR S1 V3T EVO-內頁-13
	2020 PR S1 V3T EVO-內頁-14
	2020 PR S1 V3T EVO-內頁-15
	2020 PR S1 V3T EVO-內頁-16
	2020 PR S1 V3T EVO-內頁-17
	2020 PR S1 V3T EVO-內頁-18
	2020 PR S1 V3T EVO-內頁-19
	2020 PR S1 V3T EVO-內頁-20
	2020 PR S1 V3T EVO-內頁-21
	2020 PR S1 V3T EVO-內頁99背後封面2
	2020 PR S1 V3T EVO-內頁9999背後封面

